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Bay Area Compliance Labs Corp.

1. Test Project

Report No.: 2402Y102292E-SF

No.

Test Item

1

Vibration Test

2. General Product Information

Sample No. Test Model Product Name Quantity
2402Y102292E-SF-S01 ZM-H16 ALL IN ONE PC 1 pcs
3. Initial Test

Sample No. Initial Test

2402Y102292E-SF-S01

The appearance of the sample is normal, and the startup is normal.

4. Sample Photos before the Test

S01
5. Test Equipment
Test Equipment Model No. Cal. Date Due Date
Electric Vibration Test T-08-BT012 2024-04-13 2025-04-12
Machine

6. Environmental Conditions

Temperature: 24~26°C;

7. Test Standard

Humidity: 53~63%RH

Refer to Method 514.8- Procedure | (Table514.8C-I)
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Bay Area Compliance

8. Test Condition
1. Attach the sample to the shaking table.

Labs Corp.

Report No.: 2402Y102292E-SF

2. Frequency 10-500Hz, Vertical rms = 1.04 g,Transverse rms = 0.20g, Longitudinal rms = 0.74g

Vertical Transverse Longitudinal
Frequency, PSD, Frequency, PSD, Frequency, PSD,
Hz g2/Hz Hz g2/Hz Hz g2/Hz
10 0.01500 10 0.00013 10 0.00650
40 0.01500 20 0.00065 20 0.00650
500 0.00015 30 0.00065 120 0.00020
78 0.00002 121 0.00300
79 0.00019 200 0.00300
120 0.00019 240 0.00150
rms =1.04 g 500 0.00001 340 0.00003
500 0.00015
rms =0.20g rms =0.74 g

3. Test Time: 60 minutes per axis

4. After completion of the test, take out the sample and check its appearance

9. Test Result

Samp

le No.

Test Result

2402Y102292E-SF-S01

no deformation, boot display is normal.

After testing, the sample appearance is good, no loosening, no cracking,

10. Testing Photo

Vertical
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Bay Area Compliance Labs Corp.

Report No.: 2402Y102292E-SF

Transverse

-

BB BLESEANANEEHMAETY
| = (T

e
et
taa
- s
= - e
o oy
-~
ot !
N,
2 "
ot
- !
i — -
—

Longitudinal

11. Samples Photos after the Test
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Bay Area Compliance Labs Corp.

Report No.: 2402Y102292E-SF

Directions

1. The information marked # is provided by the applicant, the laboratory is not responsible for its
authenticity and this information can affect the validity of the result in the test report.
The samples receive at 2024-11-04.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not
consider the uncertainty.

5. The extended uncertainty given in this report is obtained by combining the standard uncertainty times
the coverage factor K with the 95% confidence interval.
This report cannot be reproduced except in full, without prior written approval of the Company.
This report is valid only with a valid digital signature. The digital signature may be available only under

the Adobe software above version 7.0.
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